
 179 Cross Street, Suite A 
San Luis Obispo, CA 93401 

(805) 781-4472 Fax (805) 781-1291 
www.slorta.org 

 

 
The Regional Transit Authority is a Joint Powers Agency serving residents and visitors of: 

 
Arroyo Grande Atascadero Grover Beach Morro Bay Paso Robles Pismo Beach San Luis Obispo and The County of San 

Luis Obispo 
 

 
Addendum #2: Final Questions and Clarifications on IFB 
Construction Services for Transit Center Improvements 

October 24, 2019 
 
Q1:  Are the 2 bike racks and bike repair station supplied? If not is the any details and or 
specifications available? 
A1: No, the two bike racks and bike repair station must be supplied by the general 
contractor. The Manufacturer’s Information Packet that includes cut-sheets for the four 
passenger shelters, two bike racks (sample from Peak Racks), bike repair station (sample from 
Dero Fixit), LED signs, ticket vending machine, etc. are attached to this addendum. 
 
Q2: Is the quantity for the bike racks correct at (4)? 
A2: No, the general contractor will remove and dispose of the two existing bike racks, and 
install two new bike racks. See Drawing No. C2.1 for details. 
 
Q3: Will there be a bid item for Demo of existing structures? 
A3: Bid Item 5A has been added. Please utilized the revised Bid Form. Contactor to remove 
and dispose of all existing structures identified on Drawing C2.1. 
 
Q4: Will specs and details be available for the owner provided equipment? 
A4: Please see the attached Manufacturer’s Information Packet.  
 
Q5: Are liquidated damages included in this procurement? 
A5: Liquidated Damages will be assessed at $500 per the specification. 
 
Q6: The Bid Item description for SWPPP states we are to develop a SWPPP. I assume this is 
not the case but please clarify that based on the size and scope of project that a 
SWPPP/NOI/WDID are not required. 
A6: A SWPPP will not be required but the Contractor will be required to implement BMPs to 
address stormwater runoff. 
 
Q7: Please provide an engineer’s estimate (If not we will need to base our bid bond on a 
price that could vary greatly from our actual bid). 
A7: As indicated in Addendum #1, the Engineer’s Estimate is $158,000, not including 
permitting, testing or inspection fees. 
 

http://www.slorta.org/


 

Page 2 of 5 
 

Q8: Please confirm that only sheets 169-178 should be returned with our bid. No additional 
sheets are required to be turned in on bid day. 
A8: Yes, pages 169-178 should be submitted, as well as the upper half of page 194 under the 
“DBE UTILIZATION FORM” section. The successful bidder will be required to clarify and re-submit 
page 194 in its entirety as part of the Agreement with the RTA beginning on page 179. 
 
Q9: Is an SWPPP QSP necessary for this size of project? 
A9: See answer to question #6 above. 
 
Q10: What is the specification/ manufacturer on bike rack? 
A10: See the answer to question #1 above. 
 
Q11: What is the specification/ manufacturer on bike repair station? 
A11: See the answer to question #1 above. 
 
Q12: Confirm that construction permit is by RTA and GC is only responsible for the 
encroachment permit. 
A12: That is correct. 
 
Q13: The scale appears to be off on the plans. Sheet C2.1 states the scale is 1"=10" however if 
I scale a dimensioned item on the plans it is clearly at 1"=5'.  Which is noted on Sheet C2.2. 
Please confirm. 
A13: That is correct – the scale on page C2.1 should show 1”=5’. 
 
Additional Information 
 
Please find attached the License Agreement between the RTA and the County. This defines the 
working relationship between the RTA and the County. Contractor to complete project in 
accordance with this agreement.  
 
 
  



 

Page 3 of 5 
 

Potential DBE Firms 
 

 
  

Fi
rm

 ID
D

BA
 N

am
e

Ad
dr

es
s

Ci
ty

St
at

e
Zi

p
EM

ai
l

42
78

3
W

ES
T 

PA
CI

FI
C 

EL
EC

TR
IC

 C
O

M
PA

N
Y

20
07

1 
W

 G
LE

N
D

AL
E 

AV
EN

U
E

LE
M

O
O

RE
CA

93
24

5
w

es
tp

ac
ifi

ce
le

ct
ric

co
@

gm
ai

l.c
om

36
49

4
B.

 L
. E

Q
U

IP
M

EN
T 

RE
N

TA
L 

AN
D

 S
U

PP
LY

27
25

 W
. C

H
ER

RY
 C

O
U

RT
VI

SA
LI

A
CA

93
27

7
bl

eq
ui

pm
en

t@
ao

l.c
om

45
35

6
FA

ST
 T

RA
CK

 E
N

G
IN

EE
RI

N
G

58
35

 W
 V

IN
E 

AV
E

VI
SA

LI
A

CA
93

29
1

FS
TR

AC
KI

N
C@

G
M

AI
L.

CO
M

44
7

K 
R 

C 
SA

FE
TY

 C
O

. I
N

C.
78

21
 W

ES
T 

SU
N

N
YV

IE
W

VI
SA

LI
A

CA
93

29
1

ga
ry

c@
kr

cs
af

et
y.

co
m

38
80

1
PE

RE
Z 

AS
PH

AL
T 

CO
N

ST
RU

CT
IO

N
 L

TD
24

36
 O

AK
 S

TR
EE

T 
SU

IT
E 

B
BA

KE
RS

FI
EL

D
CA

93
30

1
ke

lly
@

pe
re

za
sp

ha
lt.

co
m

41
56

5
SA

N
 JO

AQ
U

IN
 V

AL
LE

Y 
CO

N
ST

RU
CT

IO
N

 G
RO

U
P,

 L
LC

P.
O

. B
O

X 
25

06
BA

KE
RS

FI
EL

D
CA

93
30

3
m

ar
vi

nd
ea

nl
lc

@
sb

cg
lo

ba
l.n

et
38

92
2

BL
AC

K 
ST

O
N

E 
AS

PH
AL

T 
CO

N
ST

RU
CT

IO
N

, I
N

C.
31

12
 A

N
TO

N
IN

O
 A

VE
N

U
E

BA
KE

RS
FI

EL
D

CA
93

30
8

in
fo

@
bl

ac
ks

to
ne

as
ph

al
t.c

om
42

67
2

BU
RT

CH
 C

O
N

ST
RU

CT
IO

N
18

81
5 

H
W

Y 
65

BA
KE

RS
FI

EL
D

CA
93

30
8

ac
co

un
tin

g@
bu

rt
ch

co
ns

tr
uc

tio
n.

co
m

41
91

2
PR

EC
IS

IO
N

 G
RA

D
IN

G
 &

 P
AV

IN
G

67
08

 F
IS

H
BA

CK
 A

VE
N

U
E

BA
KE

RS
FI

EL
D

CA
93

30
8

pr
ec

is
io

ng
ra

di
ng

an
dp

av
in

g@
ya

ho
o.

co
m

37
26

5
G

EM
ST

O
N

E 
M

AS
O

N
RY

, I
N

C
64

03
 A

LD
ER

BR
O

O
K 

LA
N

E
BA

KE
RS

FI
EL

D
CA

93
31

2
ge

m
st

on
em

as
on

ry
in

c@
ba

k.
rr

.c
om

13
60

2
CA

LI
FO

RN
IA

 G
RI

N
D

IN
G

 S
PE

CI
AL

TI
ES

, I
N

C.
13

42
1 

SN
O

W
 R

O
AD

BA
KE

RS
FI

EL
D

CA
93

31
4

pa
us

tin
@

au
st

in
-e

nt
er

pr
is

e.
co

m
33

83
7

SO
LI

D
 C

O
N

ST
RU

CT
IO

N
, I

N
C

30
17

 M
IL

D
RE

D
 L

N
BA

KE
RS

FI
EL

D
CA

93
31

4
qu

ee
ni

e_
ch

ie
f2

00
3@

ya
ho

o.
co

m
31

59
2

J. 
TO

RR
ES

 C
O

M
PA

N
Y

P.
O

. B
O

X 
41

10
5

BA
KE

RS
FI

EL
D

CA
93

38
4

ni
ck

i@
jtc

co
rp

.c
om

34
99

4
S.

 C
H

AV
ES

 C
O

N
ST

RU
CT

IO
N

, I
N

C.
11

54
5 

LO
S 

O
SO

S 
VA

LL
EY

 R
O

AD
, S

TE
 C

3
SA

N
 L

U
IS

 O
BI

SP
O

CA
93

40
5

te
rr

i@
sc

ha
ve

sc
on

st
ru

ct
io

n.
co

m
38

60
2

ED
M

O
N

D
S 

AS
PH

AL
T 

M
AI

N
TE

N
AN

CE
35

00
 B

U
LL

O
CK

 L
AN

E 
 #

23
SA

N
 L

U
IS

 O
BI

SP
O

CA
93

40
6

ed
m

on
ds

as
ph

al
t@

ya
ho

o.
co

m
38

32
1

AV
IL

A 
TR

AF
FI

C 
SA

FE
TY

PO
 B

O
X 

22
21

AT
AS

CA
D

ER
O

CA
93

42
3

ke
lli

e@
av

ila
tr

af
fic

.c
om

38
08

8
M

. E
. A

VI
LA

 C
O

N
ST

RU
CT

IO
N

 C
O

RP
O

RA
TI

O
N

P.
O

. B
O

X 
60

13
AT

AS
CA

D
ER

O
CA

93
42

3
ke

lli
e@

av
ila

co
ns

tr
uc

tio
n.

ne
t; 

m
ik

e@
av

ila
co

ns
tr

uc
tio

n.
ne

t
40

74
4

G
 F

 G
AR

CI
A 

AN
D

 S
O

N
S,

 IN
C

17
49

 T
O

RO
 C

RE
EK

 R
O

AD
M

O
RR

O
 B

AY
CA

93
44

2
of

fic
e@

gf
gs

i.c
om

42
86

5
ST

RU
CT

 O
N

E 
EN

G
IN

EE
RI

N
G

 &
 C

O
N

ST
RU

CT
IO

N
, I

N
C

58
0 

M
O

N
TE

RE
Y 

AV
EN

U
E

M
O

RR
O

 B
AY

CA
93

44
2

m
ic

ha
el

@
st

ru
ct

-o
ne

.c
om

32
06

4
PA

VE
-R

IT
E 

CO
N

ST
RU

CT
IO

N
, I

N
C.

97
2 

RE
D

 G
U

M
 L

N
N

IP
O

M
O

CA
93

44
4

fid
an

ie
l@

ch
ar

te
r.

ne
t

42
49

2
TA

YL
O

R 
JA

N
E 

CO
N

ST
RU

CT
IO

N
 L

P
42

7 
SO

U
ZA

 D
R

N
IP

O
M

O
CA

93
44

4
an

gi
e@

ta
yl

or
ja

ne
co

ns
tr

uc
tio

n.
co

m
39

13
4

KR
IT

Z 
EX

CA
VA

TI
N

G
 &

 T
RU

CK
IN

G
, I

N
C.

41
5 

VO
LP

I Y
SA

BE
L 

RO
AD

PA
SO

 R
O

BL
ES

CA
93

44
6

kr
itz

tr
uc

ki
ng

@
gm

ai
l.c

om
; d

ia
ne

kr
itz

33
@

gm
ai

l.c
om

24
24

4
G

 S
O

SA
 C

O
N

ST
RU

CT
IO

N
, I

N
C

20
07

 P
RE

IS
KE

R 
LN

, U
N

IT
 A

SA
N

TA
 M

AR
IA

CA
93

45
4

gs
os

ai
nc

@
ao

l.c
om

43
96

9
CE

N
TR

AL
 C

O
AS

T 
TR

AF
FI

C 
SA

FE
TY

, I
N

C.
23

56
 T

EE
LY

N
N

 A
VE

N
U

E
SA

N
TA

 M
AR

IA
CA

93
45

8
jo

se
@

ce
nt

ra
lc

oa
st

tr
af

fic
sa

fe
ty

.c
om

49
52

FI
N

E 
G

RA
D

E 
EQ

U
IP

M
EN

T,
 IN

C.
41

72
9 

CI
EL

O
 V

IS
TA

 D
R

PA
LM

D
AL

E
CA

93
55

1
ju

dy
@

fin
eg

ra
de

in
c.

co
m

35
95

6
D

E 
AN

D
A 

CO
M

PA
N

Y
37

64
7 

VE
RD

E 
AV

EN
U

E
M

AD
ER

A
CA

93
63

8
de

an
da

.c
o@

gm
ai

l.c
om

37
63

4
BE

LL
AG

IO
  C

O
N

ST
RU

CT
IO

N
 A

N
D

 L
AN

D
SC

AP
IN

G
 E

N
G

15
20

4 
E.

 A
N

N
AD

AL
E

SA
N

G
ER

CA
93

65
7

be
lla

gi
ol

an
ds

@
ao

l.c
om

29
33

7
H

U
N

SA
KE

R 
SA

FE
TY

 &
 S

IG
N

, I
N

C.
20

20
 N

. W
IN

ER
Y 

AV
E

FR
ES

N
O

CA
93

70
3

D
eb

bi
eH

@
hu

ns
ak

er
sa

fe
ty

.c
om

; c
ar

lo
sp

@
al

er
to

lit
e.

co
m

45
78

9
BR

IC
K 

BL
O

CK
 &

 S
TO

N
E 

M
AS

O
N

RY
82

 E
 S

U
SS

EX
 W

AY
FR

ES
N

O
CA

93
70

4
H

AR
VE

Y@
BR

IC
KB

LO
CK

ST
O

N
EM

AS
O

N
RY

.C
O

M
45

79
1

G
RA

N
D

 B
RI

D
G

E 
IN

C
22

08
 W

 B
EE

CH
W

O
O

D
 A

VE
FR

ES
N

O
CA

93
71

1
jg

on
za

le
z@

gr
an

db
rid

ge
in

c.
co

m
; s

m
ou

rt
ad

a@
gr

an
db

rid
ge

in
c.

co
m

16
34

5
AL

ER
T-

O
-L

IT
E,

 IN
C

23
79

 S
 G

 S
TR

EE
T

FR
ES

N
O

CA
93

72
1

de
bb

ie
h@

al
er

to
lit

e.
co

m
41

74
3

Q
U

AN
TU

M
 C

O
N

ST
RU

CT
IO

N
 C

O
M

PA
N

Y
60

83
 N

O
RT

H
 F

IG
AR

D
EN

 D
RI

VE
 #

 1
40

FR
ES

N
O

CA
93

72
2

da
vi

d.
so

to
@

qu
an

tu
m

co
ns

tr
uc

tio
nc

o.
co

m
39

71
5

M
AS

S 
X 

IN
C.

25
24

 N
. F

O
RD

H
AM

 A
VE

N
U

E
FR

ES
N

O
CA

93
72

7
m

as
sx

6@
ho

tm
ai

l.c
om

; m
as

sx
2@

ho
tm

ai
l.c

om
40

88
7

ST
EV

E 
D

O
VA

LI
 C

O
N

ST
RU

CT
IO

N
, I

N
C.

84
61

 E
. O

LI
VE

FR
ES

N
O

CA
93

73
7

do
va

lic
on

st
ru

ct
io

n@
gm

ai
l.c

om



 

Page 4 of 5 
 

Bidder’s List 
 

 
  

Name Company Email address
Scott Zimmerman SWRCC SZimmerman@swcarpenters.org
Jesse Bishop CalPortland jbishop@calportland.com
Steve Souza Souza Construction ssouza@souzaconstructioninc.com
Rudy Bachmann SCI rbachmann@specialtyconstruction.com
Pat Stanhope A-Jay Excavating patricks@a-jay.com
Tom Maino Maino Construction tomm@mainoslo.com
Tom Ehlers Columbia Builders tom.ehlers99@gmail.com
Eric Wildhagen Granite Wildhagen, Eric <Eric.wildhagen@gcinc.com>



 

Page 5 of 5 
 

 



 

 

 

 

Manufacturer’s Information Packet 

For 

RTA Transit Center Improvements 

Osos Street and Palm Street 

San Luis Obispo, CA 93401 

 

 

 

10/23/2019 



FRONT VIEW
SIDE VIEW

FOUNDATION PLAN

SECTION CC-CC
SCALE 5/32

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

DESCRIPTION

CUSTOMER/VENDOR

MATL.

SCALE

SIZE

DATE DRAWN BY:

DWG NO.

TTTTOOOOLLLLAAAARRRR    MMMMAAAANNNNUUUUFFFFAAAACCCCTTTTUUUURRRRIIIINNNNGGGG    CCCCOOOOMMMMPPPPAAAANNNNYYYY,,,,    IIIINNNNCCCC
258 Mariah Circle, Corona CA. 92879

RRRREEEEVVVV

17' NON AD DOME VOYAGER WITH SIGN BRACKET

SAN LUIS OBISPO

D
 

30081-00 -

NOTED 5/11/2017 randrade

VARIES

T:\Inventor\Shelters\Non-Ad Custom Dome\30081-00.idw

THE DESIGN AND DRAWINGS REMAIN THE 
INTELLECTUAL PROPERTY OF TOLAR MFG. 

AND ARE PROTECTED BY LAW. THEY MAY 
NOT BE ALTERED, REPRODUCED OR USED 
FOR FABRICATION WITHOUT EXPRESSED 
WRITTEN CONSENT FROM TOLAR MFG.

ALL DOCUMENTS TO BE RETURNED TO 
TOLAR MFG.. AT COMPLETION OF WORK. 
CONTRACTOR TO SITE VERIFY ALL DETAILS 
AND DIMENSIONS AND REPORT ANY AND 
ALL DISCREPANCIES TO TOLAR MFG.. 
BEFORE COMMENCING WITH THAT RELATED
PORTION OF THE WORK.

DDDDUUUURRRRAAAABBBB IIII LLLL IIII TTTTYYYY     WWWW IIIITTTTHHHH     DDDD IIIISSSS TTTTIIII NNNNCCCCTTTT IIII OOOONNNN

TTTTOOOOLLLLAAAARRRR
®

Parts List

DESCRIPTIONPART NUMBERQTYITEM

17' VOYAGER ROOF ASSY.30822-00113

PAINTED FINISHING PLUG 5/8 STEEL1002010P361

ROOF PRESSURE RIB WITH BATTEN16841-0063

ROOF PANEL ALUM.16875-0055

Z CHANNEL EXTRUSION16874-0024

SIGN BRACKET30655-00111

MOUNTING BRACKET WELD. 30660-00212

POST ASSY. WITH ELECTRICAL ACCESS 30533-0019

POST WELDMENT 30560-00210

BENCH SEAT WELDMENT - ARM REST19603-0026

BENCH SEAT WELDMENT19604-0017

SUPPORT CHANNEL WELDMENT19655-0018

BIT, TORX T-27, TAMPER-PRUF FOR TORX 

1/4''

110604012

ANCHOR BOLT, J-HOOK, 1/2''-13 X 12'', 

J-HOOK OPENING HOT DIPPED GALVANIZED

80130251214

BOLT, 3/8-16 x 1" HEX HEAD, STN STL80861151615

3/8-16 X 3" HD BOLT STN STL80863021216

HEX NUT, 3/8-16 STN. STL.81550321217

HEXNUT 1/2-13 STN. STL.81550381218

SCREW, PAN HEAD, TORX TAMPER-PROOF, 

1/4-20 x 1" STN STL

84031001219

SMS #8 X 3/4" PH PAN HD SELF DRILLING85420754020

TEK SCREW, #14 X 1-1/4'', SELF TAP, FLANGE 

HD W/ NEOPRENE SEAL, ZINC

86451253621

1/4" FLAT WASHER STN. STL.86840531222

FLAT WASHER, 3/8", STN STL86851002823

FLATWASHER 5/8" STN. STL.86851501224

1/4" LOCK WASHER SS, SPRING LOCK87030491225

LOCK WASHER, 3/8", STN STL87050682826

CC

CC

GENERAL NOTES:

1. ALL STRUCTURAL STEEL, UNLESS OTHERWISE NOTED, SHALL BE ASTM A-36, 

MINIMUM YIELD STRENGTH 36,000 PSI.

2. ALL STRUCTURAL ALUMINUM MEMBERS, UNLESS OTHERWISE NOTED, SHALL BE OF 

ALLOY 6063-T5 OR GREATER.

3. ALL HOLES TO BE DRILLED OR PUNCHED.

4. STEEL WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 

1-10.  ELECTRODES SHALL CONFORM TO AWS 5.1, CLASS E70S-5.

5. ALUMINUM WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD 

D1. 2-08.  ELECTRODES SHALL CONFORM TO AWS/SFA 5.10 CLASS ER4043.

6. ALL WELDING TO BE DONE AT TOLAR MANUFACTURING COMPANY, INC. FACILITY.
 

54"

1
8

"

98 1/2" 98 1/2"

86 1/2" 86 1/2" 9
"

9"

8
4
 1

/2
"

1
0
9

 1
/4

"
1

6
 3

/8
"

1
2

5
 1

1
/1

6
"

39" TYP.3"

9 1/8"

1
8
 1

/1
6

"

MOUNTING PLATE
W 1/2" PIPE

THREADED NIPPLE

3/8-16 X 3" HD BOLT STN STL
MOUNT PLATE TO BRACKET

28" C.C. 1/2" PIPE CONNECTIONS

CDP40X200ADSOTM
SUNRISE SYSTEMS INC

BY OTHERS

28"13" 13"

1/2"

1
/2

"

3/8-16 X 3" HD BOLT STN STL
BRACKET TO POST ARM

BRACKET

WIRE WAY

1 5/8"

209"

201"

9
0

 3
/1

6
"

90 3/16"

3

4

5

3

13

9

10
10

867

6

9

13

3

12

11

6" ADJUSTMENT
(BOTH WAYS)

ELECTRICAL ACCESS
AT REAR OF POST



FRONT ELEVATION

SCALE 9/16"=1'

VIEW B-B

SCALE 1"=1'

FRONT ELEVATION

SCALE 9/16"=1'

FOUNDATION PLAN

SCALE 9/16"=1'

A A

B

B

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

T:\Inventor\Shelters\Non-Ad Custom Dome\33830-00.idw

D

DATE

CUSTOMER/VENDOR

DESCRIPTION

SAN LUIS OBISPO

SIZE

STOCK #:

DRAWN BY:

Tolar Manufacturing Company, Inc

258 Mariah Circle, Corona CA. 92879

 

MATL.

* * * VARIES * * *

1 OF 1 

 

33830-00

REV. NO.
DWG NO.

4/10/2019

RETROFIT KIT #1 (FOR 30081-00)

cgarcia

SHEET NO.

5"

3"

0'-0"

1'-1"

2'-4" 1'-1"

4'-6"

1

2

"

7'-6

3

16

"

7'-

1

2

"

1'-6"

9

1

8

"

10'-10

3

4

"

1'-6

7

8

"

1'-7

1

2

"

1'-8

3

16

"

8'-9

1

2

"

10'-8

3

4

"

7'-6

3

16

"

16'-9"

3'-3"3"

CENTER POST (+3")

WELDMENT 34418-00

GENERAL NOTES

1. ALL STRUCTURAL STEEL, UNLESS OTHERWISE NOTED, SHALL BE ASTM A-36, MINIMUM YIELD STRENGTH 36,000 PSI.

2. ALL STRUCTURAL ALUMINUM MEMBERS, UNLESS OTHERWISE NOTED, SHALL BE OF ALLOY 6063-T5 OR GREATER.

3. ALL HOLES TO BE DRILLED OR PUNCHED.

4. STEEL WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 1-10.  ELECTRODES SHALL CONFORM TO AWS 5.1, CLASS E70S-5.

5. ALUMINUM WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 2-08.  ELECTRODES SHALL CONFORM TO AWS/SFA 5.10 CLASS ER4043.

6. ALL WELDING TO BE DONE AT TOLAR MANUFACTURING COMPANY, INC. FACILITY.

7. ALL CORPORATE PROCEDURES, INCLUDING FABRICATION, MUST BE IN COMPLIANCE WITH TOLAR MANUFACTURING CO. INC'S QUALITY CONTROL MANUAL.

CENTER POST (+3")

WELDMENT 34418-00

10'-8

3

4

"

8'-9

1

2

"

1'-8

1

8

"

1'-7

1

2

"

1'-6

7

8

"

10'-10

3

4

"

9

1

8

"

0'-0"

3"

5"

8'-2

1

2

"

17'-5"

7'-10

1

2

" 7'-10

1

2

"

3"

8'-6

1

2

"

10'-5

3

4

"

1'-6"

8'-2

1

2

"

RETROFIT

KIT #1

SIDE POST (+5")

WELDMENT 34420-00



FRONT VIEW
SIDE VIEW

FOUNDATION PLAN

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

DESCRIPTION

CUSTOMER/VENDOR

MATL.

SCALE

SIZE

DATE DRAWN BY:

DWG NO.

TTTTOOOOLLLLAAAARRRR    MMMMAAAANNNNUUUUFFFFAAAACCCCTTTTUUUURRRRIIIINNNNGGGG    CCCCOOOOMMMMPPPPAAAANNNNYYYY,,,,    IIIINNNNCCCC
258 Mariah Circle, Corona CA. 92879

RRRREEEEVVVV

17' NON AD DOME VOYAGER

SAN LUIS OBISPO

D
 

30081-01 -

NOTED 5/11/2017 randrade

VARIES

T:\Inventor\Shelters\Non-Ad Custom Dome\30081-01.idw

THE DESIGN AND DRAWINGS REMAIN THE 
INTELLECTUAL PROPERTY OF TOLAR MFG. 

AND ARE PROTECTED BY LAW. THEY MAY 
NOT BE ALTERED, REPRODUCED OR USED 
FOR FABRICATION WITHOUT EXPRESSED 
WRITTEN CONSENT FROM TOLAR MFG.

ALL DOCUMENTS TO BE RETURNED TO 
TOLAR MFG.. AT COMPLETION OF WORK. 
CONTRACTOR TO SITE VERIFY ALL DETAILS 
AND DIMENSIONS AND REPORT ANY AND 
ALL DISCREPANCIES TO TOLAR MFG.. 
BEFORE COMMENCING WITH THAT RELATED
PORTION OF THE WORK.

DDDDUUUURRRRAAAABBBB IIII LLLL IIII TTTTYYYY     WWWW IIIITTTTHHHH     DDDD IIIISSSS TTTTIIII NNNNCCCCTTTT IIII OOOONNNN

TTTTOOOOLLLLAAAARRRR
®

Parts List

DESCRIPTIONPART NUMBERQTYITEM

17' VOYAGER ROOF ASSY.30822-00113

PAINTED FINISHING PLUG 5/8 STEEL1002010P361

ROOF PRESSURE RIB WITH BATTEN16841-0063

ROOF PANEL ALUM.16875-0055

Z CHANNEL EXTRUSION16874-0024

POST ASSY. WITH ELECTRICAL ACCESS 30533-0119

POST WELDMENT 30560-00210

BENCH SEAT WELDMENT - ARM REST19603-0026

BENCH SEAT WELDMENT19604-0017

SUPPORT CHANNEL WELDMENT19655-0018

BIT, TORX T-27, TAMPER-PRUF FOR TORX 

1/4''

110604012

ANCHOR BOLT, J-HOOK, 1/2''-13 X 12'', 

J-HOOK OPENING HOT DIPPED GALVANIZED

80130251214

BOLT, 3/8-16 x 1" HEX HEAD, STN STL80861151615

HEXNUT 1/2-13 STN. STL.81550381218

SCREW, PAN HEAD, TORX TAMPER-PROOF, 

1/4-20 x 1" STN STL

84031001219

SMS #8 X 3/4" PH PAN HD SELF DRILLING85420754020

TEK SCREW, #14 X 1-1/4'', SELF TAP, FLANGE 

HD W/ NEOPRENE SEAL, ZINC

86451253621

1/4" FLAT WASHER STN. STL.86840531222

FLAT WASHER, 3/8", STN STL86851001623

FLATWASHER 5/8" STN. STL.86851501224

1/4" LOCK WASHER SS, SPRING LOCK87030491225

LOCK WASHER, 3/8", STN STL87050681626

GENERAL NOTES:

1. ALL STRUCTURAL STEEL, UNLESS OTHERWISE NOTED, SHALL BE ASTM A-36, 
MINIMUM YIELD STRENGTH 36,000 PSI.

2. ALL STRUCTURAL ALUMINUM MEMBERS, UNLESS OTHERWISE NOTED, SHALL BE OF 

ALLOY 6063-T5 OR GREATER.

3. ALL HOLES TO BE DRILLED OR PUNCHED.

4. STEEL WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 

1-10.  ELECTRODES SHALL CONFORM TO AWS 5.1, CLASS E70S-5.

5. ALUMINUM WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD 

D1. 2-08.  ELECTRODES SHALL CONFORM TO AWS/SFA 5.10 CLASS ER4043.

6. ALL WELDING TO BE DONE AT TOLAR MANUFACTURING COMPANY, INC. FACILITY.

7. ALL HOLES FOR BENCH INSTALLATION TO BE DRILLED AND TAPPED ON SITE.
 

1
8

"

98 1/2" 98 1/2"

86 1/2" 86 1/2" 9
"

9"

1
0
9

 1
/4

"
1

6
 3

/8
"

1
2

5
 1

1
/1

6
"

39" TYP.3"

1
8
 1

/1
6

"

209"

201"

9
0

 3
/1

6
"

90 3/16"

3

4

5

3

13

9

10
10

867

6

9

13

3

6" ADJUSTMENT
(BOTH WAYS)

ELECTRICAL ACCESS
AT REAR OF POST



FRONT ELEVATION

SCALE 9/16"=1'

PLAN VIEW

SCALE 9/16"=1'

VIEW A-A

SCALE 1"=1'

FRONT ELEVATION

SCALE 9/16"=1'

FOUNDATION PLAN

SCALE 9/16"=1'

A

A

B B

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

T:\Inventor\Shelters\Non-Ad Custom Dome\33831-00.idw

D

DATE

CUSTOMER/VENDOR

DESCRIPTION

SAN LUIS OBISPO

SIZE

STOCK #:

DRAWN BY:

Tolar Manufacturing Company, Inc

258 Mariah Circle, Corona CA. 92879

 

MATL.

* * * VARIES * * *

1 OF 1 

 

33831-00

REV. NO.
DWG NO.

4/11/2019

RETROFIT KIT #2 (FOR 30081-01)

cgarcia

SHEET NO.

1'-5"

1'-6

7

16

"
1'-7

7

8

"

4

3

4

"

11

1

2

"

11'-5

1

4

"

8'-11

1

4

"

10'-10

1

2

"

8'-6

1

2

"

10'-5

3

4

"

4

3

4

"

3" 3'-3"

16'-9"

7'-6

3

16

"

7'-6

3

16

"

10'-5

3

4

"

8'-6

1

2

"

10'-10

1

2

"

8'-11

1

4

"

11'-5

1

4

"

11

1

2

"

4

3

4

"

1'-7

7

8

"
1'-6

7

16

"

1'-5"

8'-2

1

2

"

17'-5"

7'-10

1

2

" 7'-10

1

2

"

9'-1

3

16

"

GENERAL NOTES

1. ALL STRUCTURAL STEEL, UNLESS OTHERWISE NOTED, SHALL BE ASTM A-36, MINIMUM YIELD STRENGTH 36,000 PSI.

2. ALL STRUCTURAL ALUMINUM MEMBERS, UNLESS OTHERWISE NOTED, SHALL BE OF ALLOY 6063-T5 OR GREATER.

3. ALL HOLES TO BE DRILLED OR PUNCHED.

4. STEEL WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 1-10.  ELECTRODES SHALL CONFORM TO AWS 5.1, CLASS E70S-5.

5. ALUMINUM WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 2-08.  ELECTRODES SHALL CONFORM TO AWS/SFA 5.10 CLASS ER4043.

6. ALL WELDING TO BE DONE AT TOLAR MANUFACTURING COMPANY, INC. FACILITY.

7. ALL CORPORATE PROCEDURES, INCLUDING FABRICATION, MUST BE IN COMPLIANCE WITH TOLAR MANUFACTURING CO. INC'S QUALITY CONTROL MANUAL.

CENTER POST (+4-3/4")

WELDMENT 34422-00

8'-2

1

2

"

SIDE POST (+11-1/2")

WELDMENT 34424-00

RETROFIT

KIT #2



1

1

2

2

3

3

4

4

A A

B B

DESCRIPTION

CUSTOMER/VENDOR

MATL.

SCALE

SIZE

DATE DRAWN BY:

DWG NO.

TTTTOOOOLLLLAAAARRRR    MMMMAAAANNNNUUUUFFFFAAAACCCCTTTTUUUURRRRIIIINNNNGGGG    CCCCOOOOMMMMPPPPAAAANNNNYYYY,,,,    IIIINNNNCCCC
258 Mariah Circle, Corona CA. 92879

RRRREEEEVVVV

17'  SUNSET ROOF ASSY.

 

B
 

30822-00

 7/6/2017 randrade

 

T:\Inventor\Roofs\30822-00.idw

DDDDUUUURRRRAAAABBBBIIIILLLLIIIITTTTYYYY    WWWWIIIITTTTHHHH    DDDDIIIISSSSTTTTIIIINNNNCCCCTTTTIIIIOOOONNNN

TTTTOOOOLLLLAAAARRRR
®

PG.

1  OF 1 

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

BREAKER, 15 AMP GFCI QCGF1015 

(10,000 AIC)

303003011

QUICK LAG C-6 POLE QC6BP303011012

KM2ST-1G IN-WALL TIMER (STD)305021013

STD. UTILITY BOX ALUM 2 X 4305111014

17'  SUNSET ROOF WELDMENT30584-0015

USC KIT, RMSACF, GRID TIE, 2 

LIGHT

336211116

TEK SCREW, #14 X 3/4'', SELF TAP, 

HEX HD W/ FLANGE

8645075167

10' JUMPER

NOTE: ALL ELECTRICAL TO
RUN THROUGH ROOF FRAME

BREAKER

10' OF SO CORD
EXTRA FROM HERE

(RUN INTO COLUMN)

ALL ELECTRICAL TO
RUN THROUGH ROOF FRAME

CENTERED TYP.
C
E
N
T
E
R
E
D
 T
Y
P
.

LIGHT TO DRIVER

10' OF SO CORD
EXTRA FROM HERE
(RUN INTO COLUMN)

DRIVERLIGHT ENCLOSURE WITH

LIGHT STRIP

201"
9
0
3
1
6
"

90316"

1
5
1
8
"

LIGHT ENCLOSURE WITH

LIGHT STRIP

DRIVER TO TIMER

TIMER TO BREAKER

6
"

3/4" X 1-1/2"
ALUM. TUBE





Instructions  

1 

 

 

 

 

 

 

 

 

TOLAR MANUFACTURING COMPANY INC 

258 MARIAH CIRCLE 

CORONA, CA 92879 
 

 

INSTALLATION 

INSTRUCTIONS 
 

FOR 

 
30081-00 

 

17' NON AD VOYAGER  

 

 

 

 

  

 

 

 
 
 

TOLAR MANUFACTURING COMPANY INC. 
 

TRANSIT SHELTERS | STREET FURNITURE | DISPLAYS & DIRECTORIES | TRANSIT SOLAR LIGHTING 

258 Mariah Circle, Corona, CA USA 92879-1751 | 800-339-6165 | 951-808-0081 | www.tolarmfg.com 



Instructions  

2 

ANCHOR SPECIFICATION SHEET 

 



Instructions  

3 

ANCHOR INSTALLATION SHEET 

 

 



Instructions  

4 



Instructions  

5 

POST INSTALLATION 
 
1. Follow the plan view measurements for placement of anchors and post/columns. 

ANCHOR BOLT, J-HOOK, 1/2''-13 X 12'', J-HOOK OPENING HOT DIPPED 
GALVANIZED, washer and nut for column installation. The far left column will be the one 
to have the electrical access towards the back. Don’t tighten anchors all the way, some 
play might be needed when installing the roof.  

 

 
 
  

 
 
 
 

ROOF ASSEMBLY 
 
1. Assemble roof, start by setting the roof panels over the roof frame. Space them evenly in 

a matter that all panels over lap the roof bow members. Secure them using the pressure 
ribs and TEK SCREW, #14 X 1-1/4'', SELF TAP, FLANGE HD W/ NEOPRENE SEAL, 
ZINC.  
 

2. Finish the pressure rib installation by capping the hardware holes with PAINTED 
FINISHING PLUG 5/8 STEEL.      
 

Post/column 

ANCHOR BOLT, J-HOOK, 
1/2''-13 X 12'', J-HOOK 
OPENING HOT DIPPED 
GALVANIZED 



Instructions  

6 

 
 

 

ROOF INSTALLATION 
 
1. Lift roof and lower it over installed post/columns. The roof has a 3-position installation 

option, it can be centered, 6” forward position or 6” backward position. The position 
desired will be achieved by aligning the roof mounting holes with the post mounting holes. 
NOTE: as you lower the roof into place make sure to run your electrical cord down the 
right side of the roof into the right post/column. Secure the roof using BOLT, 3/8-16 x 1" 
HEX HEAD, STN STL, washer and locking washer (4 per post). Secure all bolts and well 
as the post/column J Anchors. 

  

 
 

Pressure ribs 

Roof 
panels 

Roof panels to sit on 
roof bows 

Center pressure ribs to 
overlap and secure two 
panels 

Electrical out of roof’s right 
side into post/column 

Optional position mounting 
holes 

Right post with electrical  
access towards rear 



Instructions  

7 

 
 

 
 
 
 
 
 
 

 
 
 
 
 
 

  
 
 
 
 

 

Right post with electrical  
access towards rear 
 

Optional position mounting 
holes 

Electrical from roof into 
right post/column 

Optional position mounting 
holes 



Instructions  

8 

BENCH INSTALLATION 
 
1. Install the support channel weldment. Place between post/columns and set at desire 

height. Mark the hole locations and drill and tap for the attachment hardware, BOLT, 3/8-
16 x 1" HEX HEAD, STN STL., washer and locking washer (4 per support. Secure the 
support channel post to weldment and proceed to install the bench.  
 

2. The bench will attach to the support channel from the underside. The bench without arm 
rest will be installed in the middle of the two with arm rest. Use SCREW, PAN HEAD, 
TORX TAMPER-PROOF, 1/4-20 x 1" STN STL, washer and locking washer. 
 
 

 
 

 
 

Support channel weldment 

Support channel weldment 

BOLT, 3/8-16 x 1" HEX 
HEAD, STN STL., 

Post/column 

Underside hardware 
access for bench mounting 



Instructions  

9 

 
 
 

 
 

SIGN INSTALLATION 
 
1. Optional sign mounting bracket attaches to the right post/column using 3/8-16 X 3" HD 

BOLT STN STL. washer, locking washer and nut.  
 

2. The mounting bracket weldment attaches to the digital sign unit and then it gets mounted 
to the sign mounting bracket using 3/8-16 X 3" HD BOLT STN STL, washer, locking 
washer and nut. NOTE: run your electrical from the digital sign up into the sign bracket to 
the post/column.  

 

 

Bench mounting points 

Underside hardware 
access for bench mounting 

Drill and tap on site for 
desired height 

SCREW, PAN HEAD, TORX TAMPER-
PROOF, 1/4-20 x 1" STN STL, 

Electrical route 

Mounting bracket 

Digital sign 

Sign mounting bracket 

3/8-16 X 3" HD BOLT 
STN STL 



FRONT VIEW SIDE VIEW

FOUNDATION PLAN

SECTION CC-CC
SCALE 9/64

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

DESCRIPTION

CUSTOMER/VENDOR

MATL.

SCALE

SIZE

DATE DRAWN BY:

DWG NO.

TTTTOOOOLLLLAAAARRRR    MMMMAAAANNNNUUUUFFFFAAAACCCCTTTTUUUURRRRIIIINNNNGGGG    CCCCOOOOMMMMPPPPAAAANNNNYYYY,,,,    IIIINNNNCCCC
258 Mariah Circle, Corona CA. 92879

RRRREEEEVVVV

22' NON AD DOME VOYAGER

SAN LUIS OBISPO

D
 

30080-00 -

NOTED 9/7/2017 randrade

VARIES

T:\Inventor\Shelters\Non-Ad Custom Dome\30080-00.idw

THE DESIGN AND DRAWINGS REMAIN THE 
INTELLECTUAL PROPERTY OF TOLAR MFG. 

AND ARE PROTECTED BY LAW. THEY MAY 
NOT BE ALTERED, REPRODUCED OR USED 
FOR FABRICATION WITHOUT EXPRESSED 
WRITTEN CONSENT FROM TOLAR MFG.

ALL DOCUMENTS TO BE RETURNED TO 
TOLAR MFG.. AT COMPLETION OF WORK. 
CONTRACTOR TO SITE VERIFY ALL DETAILS 
AND DIMENSIONS AND REPORT ANY AND 
ALL DISCREPANCIES TO TOLAR MFG.. 
BEFORE COMMENCING WITH THAT RELATED
PORTION OF THE WORK.

DDDDUUUURRRRAAAABBBB IIII LLLL IIII TTTTYYYY     WWWW IIIITTTTHHHH     DDDD IIIISSSS TTTTIIII NNNNCCCCTTTT IIII OOOONNNN

TTTTOOOOLLLLAAAARRRR
®

Parts List

DESCRIPTIONPART NUMBERQTYITEM

22' VOYAGER ROOF ASSY. 30779-00113

PAINTED FINISHING PLUG 5/8 STEEL1002010P421

ROOF PRESSURE RIB WITH BATTEN16841-0073

ROOF PANEL19629-0064

Z CHANNEL EXTRUSION19630-0065

SIGN BRACKET30655-0017

MOUNTING BRACKET WELD. 30660-0028

POST WELDMENT LEFT30664-0019

POST WELDMENT MID RIGHT30667-00110

POST WELDMENT MID LEFT30712-00111

POST ASSY. WITH ELECTRICAL ACCESS 30731-00112

SUPPORT CHANNEL WELDMENT19656-0026

EURO BENCH WITH V-BAR ASSY. 72"30810-00214

BIT, TORX T-27, TAMPER-PRUF FOR TORX 

1/4''

110604012

1-2 - 13 X 12L J ANCHOR BOLT - GALVANIZED80130251615

BOLT, 3/8-16 x 1" HEX HEAD, STN STL80861152416

3/8-16 X 3" HD BOLT STN STL80863021217

HEX NUT, 3/8-16 STN. STL.81550321218

HEXNUT 1/2-13 STN. STL.81550381619

SCREW, PAN HEAD, TORX TAMPER-PROOF, 

1/4-20 x 1" STN STL

84031002520

SMS #8 X 3/4" PH PAN HD SELF DRILLING854207512021

TEK SCREW, #14 X 1-1/4'', SELF TAP, FLANGE 

HD W/ NEOPRENE SEAL, ZINC

86451254222

1/4" FLAT WASHER STN. STL.86840532523

FLAT WASHER, 3/8", STN STL86851003624

FLATWASHER 5/8" STN. STL.86851501625

1/4" LOCK WASHER SS, SPRING LOCK87030492526

LOCK WASHER, 3/8", STN STL87050683627

CC

CC

GENERAL NOTES:

1. ALL STRUCTURAL STEEL, UNLESS OTHERWISE NOTED, SHALL BE ASTM A-36, 

MINIMUM YIELD STRENGTH 36,000 PSI.

2. ALL STRUCTURAL ALUMINUM MEMBERS, UNLESS OTHERWISE NOTED, SHALL BE OF 

ALLOY 6063-T5 OR GREATER.

3. ALL HOLES TO BE DRILLED OR PUNCHED.

4. STEEL WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 

1-10.  ELECTRODES SHALL CONFORM TO AWS 5.1, CLASS E70S-5.

5. ALUMINUM WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD 

D1. 2-08.  ELECTRODES SHALL CONFORM TO AWS/SFA 5.10 CLASS ER4043.

6. ALL WELDING TO BE DONE AT TOLAR MANUFACTURING COMPANY, INC. FACILITY.

7. ALL HOLES FOR BENCH INSTALLATION TO BE DRILLED AND TAPPED ON SITE.
 

86 11/16" 86 11/16"

272"

74 11/16"

9
1

 5
/1

6
"

1
0

9
 1

/4
"

1
6

 3
/8

"

1
2

5
 1

1
/1

6
"

43" TYP.

CDP40X200ADSOTM
SUNRISE SYSTEMS INC

BY OTHERS

3/8-16 X 3" HD BOLT STN STL
BRACKET TO POST ARM

WIRE WAY

3"

86 11/16"

74 11/16" 74 11/16"

6
"

ADJUSTABLE BENCH
SUPPORT - D&T ON SITE

1
/2

"

1
0

 1
/2

"

1
/2

"

1/2"

264"

9
0

 3
/1

6
"

6" ADJUSTMENT
(BOTH WAYS)

90 3/16"

4

3

5

4

3

12

10

6 14

11

9

7

8 12

14

3

13

13

MOUNTING PLATE
W 1/2" PIPE

THREADED NIPPLE

3/8-16 X 3" HD BOLT STN STL
MOUNT PLATE TO BRACKET

BRACKET

28" C.C. 1/2" PIPE CONNECTIONS

54"

ELECTRICAL ACCESS
AT REAR OF POST



FRONT VIEW SIDE VIEW

FOUNDATION PLAN

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

DESCRIPTION

CUSTOMER/VENDOR

MATL.

SCALE

SIZE

DATE DRAWN BY:

DWG NO.

TTTTOOOOLLLLAAAARRRR    MMMMAAAANNNNUUUUFFFFAAAACCCCTTTTUUUURRRRIIIINNNNGGGG    CCCCOOOOMMMMPPPPAAAANNNNYYYY,,,,    IIIINNNNCCCC
258 Mariah Circle, Corona CA. 92879

RRRREEEEVVVV

22' NON AD DOME VOYAGER

SAN LUIS OBISPO

D
 

30080-01 -

NOTED 9/7/2017 randrade

VARIES

T:\Inventor\Shelters\Non-Ad Custom Dome\30080-01.idw

THE DESIGN AND DRAWINGS REMAIN THE 
INTELLECTUAL PROPERTY OF TOLAR MFG. 

AND ARE PROTECTED BY LAW. THEY MAY 
NOT BE ALTERED, REPRODUCED OR USED 
FOR FABRICATION WITHOUT EXPRESSED 
WRITTEN CONSENT FROM TOLAR MFG.

ALL DOCUMENTS TO BE RETURNED TO 
TOLAR MFG.. AT COMPLETION OF WORK. 
CONTRACTOR TO SITE VERIFY ALL DETAILS 
AND DIMENSIONS AND REPORT ANY AND 
ALL DISCREPANCIES TO TOLAR MFG.. 
BEFORE COMMENCING WITH THAT RELATED
PORTION OF THE WORK.

DDDDUUUURRRRAAAABBBB IIII LLLL IIII TTTTYYYY     WWWW IIIITTTTHHHH     DDDD IIIISSSS TTTTIIII NNNNCCCCTTTT IIII OOOONNNN

TTTTOOOOLLLLAAAARRRR
®

Parts List

DESCRIPTIONPART NUMBERQTYITEM

22' VOYAGER ROOF ASSY. 30779-00113

PAINTED FINISHING PLUG 5/8 STEEL1002010P421

ROOF PRESSURE RIB WITH BATTEN16841-0073

ROOF PANEL19629-0064

Z CHANNEL EXTRUSION19630-0065

POST WELDMENT LEFT30664-0019

POST WELDMENT MID RIGHT30667-00110

POST WELDMENT MID LEFT30712-00111

POST ASSY. WITH ELECTRICAL ACCESS 30731-01112

SUPPORT CHANNEL WELDMENT19656-0026

EURO BENCH WITH V-BAR ASSY. 72"30810-00214

BIT, TORX T-27, TAMPER-PRUF FOR TORX 

1/4''

110604012

ANCHOR BOLT, J-HOOK, 1/2''-13 X 12'', 

J-HOOK OPENING HOT DIPPED GALVANIZED

80130251615

BOLT, 3/8-16 x 1" HEX HEAD, STN STL80861152416

HEXNUT 1/2-13 STN. STL.81550381619

SCREW, PAN HEAD, TORX TAMPER-PROOF, 

1/4-20 x 1" STN STL

84031002520

SMS #8 X 3/4" PH PAN HD SELF DRILLING85420754821

TEK SCREW, #14 X 1-1/4'', SELF TAP, FLANGE 

HD W/ NEOPRENE SEAL, ZINC

86451254222

1/4" FLAT WASHER STN. STL.86840532523

FLAT WASHER, 3/8", STN STL86851002424

FLATWASHER 5/8" STN. STL.86851501625

1/4" LOCK WASHER SS, SPRING LOCK87030492526

LOCK WASHER, 3/8", STN STL87050682427

GENERAL NOTES:

1. ALL STRUCTURAL STEEL, UNLESS OTHERWISE NOTED, SHALL BE ASTM A-36, 

MINIMUM YIELD STRENGTH 36,000 PSI.

2. ALL STRUCTURAL ALUMINUM MEMBERS, UNLESS OTHERWISE NOTED, SHALL BE OF 

ALLOY 6063-T5 OR GREATER.

3. ALL HOLES TO BE DRILLED OR PUNCHED.

4. STEEL WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD D1. 

1-10.  ELECTRODES SHALL CONFORM TO AWS 5.1, CLASS E70S-5.

5. ALUMINUM WELDING SHALL CONFORM TO AMERICAN WELDING SOCIETY STANDARD 

D1. 2-08.  ELECTRODES SHALL CONFORM TO AWS/SFA 5.10 CLASS ER4043.

6. ALL WELDING TO BE DONE AT TOLAR MANUFACTURING COMPANY, INC. FACILITY.

7. ALL HOLES FOR BENCH INSTALLATION TO BE DRILLED AND TAPPED ON SITE.
 

86 11/16" 86 11/16"

272"

74 11/16"

1
0

9
 1

/4
"

1
6

 3
/8

"

1
2

5
 1

1
/1

6
"

43" TYP.3"

86 11/16"

74 11/16" 74 11/16"

6
"

ADJUSTABLE BENCH
SUPPORT - D&T ON SITE

1
/2

"

1
0

 1
/2

"

264"

9
0

 3
/1

6
"

6" ADJUSTMENT
(BOTH WAYS)

90 3/16"

4

3

5

4

3

12

10

6 14

11

9

12

14

3

13

13

ELECTRICAL ACCESS
AT REAR OF POST



1

1

2

2

3

3

4

4

A A

B B

DESCRIPTION

CUSTOMER/VENDOR

MATL.

SCALE

SIZE

DATE DRAWN BY:

DWG NO.

TTTTOOOOLLLLAAAARRRR    MMMMAAAANNNNUUUUFFFFAAAACCCCTTTTUUUURRRRIIIINNNNGGGG    CCCCOOOOMMMMPPPPAAAANNNNYYYY,,,,    IIIINNNNCCCC
258 Mariah Circle, Corona CA. 92879

RRRREEEEVVVV

22'  SUNSET ROOF ASSY. 

 

B
 

30779-00

 7/6/2017 randrade

 

T:\Inventor\Roofs\30779-00.idw

DDDDUUUURRRRAAAABBBBIIIILLLLIIIITTTTYYYY    WWWWIIIITTTTHHHH    DDDDIIIISSSSTTTTIIIINNNNCCCCTTTTIIIIOOOONNNN

TTTTOOOOLLLLAAAARRRR
®

PG.

1  OF 1 

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

BREAKER, 15 AMP GFCI QCGF1015 

(10,000 AIC)

303003011

QUICK LAG C-6 POLE QC6BP303011012

KM2ST-1G IN-WALL TIMER (STD)305021013

STD. UTILITY BOX ALUM 2 X 4305111014

22'  SUNSET ROOF WELDMENT30662-0015

USC KIT, RMSACF, GRID TIE, 3 

LIGHT

336211016

TEK SCREW, #14 X 3/4'', SELF TAP, 

HEX HD W/ FLANGE

8645075247

10' JUMPER 10' JUMPER

NOTE: ALL ELECTRICAL TO
RUN THROUGH ROOF FRAME

LIGHT ENCLOSURE WITH 
LIGHT STRIP

LIGHT TO DRIVER

DRIVER BREAKER

10' OF SO CORD
EXTRA FROM HERE
(RUN INTO COLUMN)

10' OF SO CORD
EXTRA FROM HERE
(RUN INTO COLUMN)

264"

CENTERED TYP.

9
0
3
1
6
"

 C
E
N
T
E
R
E
D
 T
Y
P
.

ALL ELECTRICAL TO
RUN THROUGH ROOF FRAME

1
5
1
8
"

90316"1
5
1
8
"

LIGHT ENCLOSURE WITH 
LIGHT STRIP

DRIVER TO TIMER

TIMER TO BREAKER

6
"

3/4" X 1-1/2"
ALUM. TUBE





Instructions  

1 

 

 

 

 

 

 

 

 

TOLAR MANUFACTURING COMPANY INC 

258 MARIAH CIRCLE 

CORONA, CA 92879 
 

 

INSTALLATION 

INSTRUCTIONS 
 

FOR 

 
30080-00 

 

22' NON AD VOYAGER  

 

 

 

 

  

 

 

 
 
 

TOLAR MANUFACTURING COMPANY INC. 
 

TRANSIT SHELTERS | STREET FURNITURE | DISPLAYS & DIRECTORIES | TRANSIT SOLAR LIGHTING 

258 Mariah Circle, Corona, CA USA 92879-1751 | 800-339-6165 | 951-808-0081 | www.tolarmfg.com 



Instructions  

2 

ANCHOR SPECIFICATION SHEET 

 



Instructions  

3 

ANCHOR INSTALLATION SHEET 

 

 



Instructions  

4 



Instructions  

5 

POST INSTALLATION 
 
1. Follow the plan view measurements for placement of anchors and post/columns. 

ANCHOR BOLT, J-HOOK, 1/2''-13 X 12'', J-HOOK OPENING HOT DIPPED 
GALVANIZED, washer and nut for column installation. The far left column will be the one 
to have the electrical access towards the back. Don’t tighten anchors all the way, some 
play might be needed when installing the roof.  

 

 
 
  

 
 
 
 

ROOF ASSEMBLY 
 
1. Assemble roof, start by setting the roof panels over the roof frame. Space them evenly in 

a matter that all panels over lap the roof bow members. Secure them using the pressure 
ribs and TEK SCREW, #14 X 1-1/4'', SELF TAP, FLANGE HD W/ NEOPRENE SEAL, 
ZINC.  
 

2. Finish the pressure rib installation by capping the hardware holes with PAINTED 
FINISHING PLUG 5/8 STEEL.      
 

Post/column 

ANCHOR BOLT, J-HOOK, 
1/2''-13 X 12'', J-HOOK 
OPENING HOT DIPPED 
GALVANIZED 



Instructions  

6 

 
 

 

ROOF INSTALLATION 
 
1. Lift roof and lower it over installed post/columns. The roof has a 3-position installation 

option, it can be centered, 6” forward position or 6” backward position. The position 
desired will be achieved by aligning the roof mounting holes with the post mounting holes. 
NOTE: as you lower the roof into place make sure to run your electrical cord down the 
right side of the roof into the right post/column. Secure the roof using BOLT, 3/8-16 x 1" 
HEX HEAD, STN STL, washer and locking washer (4 per post). Secure all bolts and well 
as the post/column J Anchors. 

  

 
 

Pressure ribs 

Roof 
panels 

Roof panels to sit on 
roof bows 

Center pressure ribs to 
overlap and secure two 
panels 

Electrical out of roof’s right 
side into post/column 

Optional position mounting 
holes 

Right post with electrical  
access towards rear 



Instructions  

7 

 
 

 
 
 
 
 
 
 

 
 
 
 
 
 

  
 
 
 
 

BENCH INSTALLATION 

Right post with electrical  
access towards rear 
 

Optional position mounting 
holes 

Electrical from roof into 
right post/column 

Optional position mounting 
holes 



Instructions  

8 

 
1. Install the support channel weldment. Place between post/columns and set at desire 

height. Mark the hole locations and drill and tap for the attachment hardware, BOLT, 3/8-
16 x 1" HEX HEAD, STN STL., washer and locking washer (4 per support. Secure the 
support channel post to weldment and proceed to install the bench.  
 

2. The bench will attach to the support channel from the underside. Use SCREW, PAN 
HEAD, TORX TAMPER-PROOF, 1/4-20 x 1" STN STL, washer and locking washer. 
 
 

 
 

 
 

Support channel weldment 

Support channel weldment 

BOLT, 3/8-16 x 1" HEX 
HEAD, STN STL., 

Post/column 

Underside hardware 
access for bench mounting 



Instructions  

9 

 
 
 

 
 

SIGN INSTALLATION 
 
1. Optional sign mounting bracket attaches to the right post/column using 3/8-16 X 3" HD 

BOLT STN STL. washer, locking washer and nut.  
 

2. The mounting bracket weldment attaches to the digital sign unit and then it gets mounted 
to the sign mounting bracket using 3/8-16 X 3" HD BOLT STN STL, washer, locking 
washer and nut. NOTE: run your electrical from the digital sign up into the sign bracket to 
the post/column.  

 

 

Bench mounting points 

Underside hardware 
access for bench mounting 

Drill and tap on site for 
desired height 

SCREW, PAN HEAD, TORX TAMPER-
PROOF, 1/4-20 x 1" STN STL, 

Electrical route 

Mounting bracket 

Digital sign 

Sign mounting bracket 

3/8-16 X 3" HD BOLT 
STN STL 



  

LED120A0012V50F 
Brand Name XITANIUM 

Driver Type Electronic 

Input Voltage 120 

Input Frequency 50/60Hz 

RoHS No 

Approbations UL, CSA 

Status Active 

 

Revised 05/15/2012 

PHILIPS LIGHTING ELECTRONICS N.A. 
10275 WEST HIGGINS ROAD · ROSEMONT, IL 60018 

Tel: 800-322-2086 · Fax: 888-423-1882 · www.philips.com/advance 
Customer Support/Technical Service: 800-372-3331 · OEM Support: 866-915-5886 

 

Output 

Power 

(W) 

Output 

Voltage 

(V) 

Output 

Current 

(A) 

Operating 

Temp. 

Range 

(°F/°C) 

Input 

Current 

at 120V 

(A) 

Max. 

Input 

Power 

(W) 

Inrush 

Current 

(Apk/µs) 

Max. 

THD 

(%) 

Min. 

Power 

Factor 

Surge 

Protection 

(KV) 

Weight 

(Lbs) 

Envir. 

Protection 

Rating 

10 ~ 60 12 0.8 ~ 5.0 
-40°~140°F 

(-40~60°C) 
0.63 75 - 20 0.99 2.5 1.4/635 

UL Dry & 
Damp 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Wiring Diagram 

 

 

 

 

 

 
 

Input and output use lead-wires. 

Lead-wires are 18AWG 105C/600V solid copper 

 

Standard Lead Length 
 in. cm. 

Black 9 22 

White 9 22 

Blue 26 66 

Red 26 66 

Gray   

Violet   

 

Maximum Wiring Distance (at full load) 
Wire Size (AWG) Distance (feet) 

26 2 

24 4 

22 6 

20 10 

18 15 

16 24 

14 38 

12 59 

10 100 

 

Enclosure 

 

 

 

 

 

 

 
 

 in. (mm) 

Case Length 8.34 (211.8) 

Case Width 1.76 (42.5) 

Case Height 1.1 (27.9) 

Mounting Length 8.99 (228.4) 

Mounting Width 1.22 (30.9) 

Overall Length 9.45 (240) 

Material, Color Steel, White 

 

RED (POSITIVE)

BLUE (NEGATIVE)

LED ARRAY

BLACK

(LINE)

WHITE

(NEUTRAL)

LED

DRIVER

INPUT OUTPUT

RED (POSITIVE)

BLUE (NEGATIVE)

LED ARRAY

BLACK

(LINE)

WHITE

(NEUTRAL)

LED

DRIVER

INPUT OUTPUT

UL Class 2 
E220165 

7310_S-000 

3426-32 

Electrical Specifications 



  

LED120A0012V50F 
Brand Name XITANIUM 

Driver Type Electronic 

Input Voltage 120 

Input Frequency 50/60Hz 

RoHS No 

Approbations UL, CSA 

Status Active 

 

Revised 05/15/2012 

PHILIPS LIGHTING ELECTRONICS N.A. 
10275 WEST HIGGINS ROAD · ROSEMONT, IL 60018 

Tel: 800-322-2086 · Fax: 888-423-1882 · www.philips.com/advance 
Customer Support/Technical Service: 800-372-3331 · OEM Support: 866-915-5886 

 

Installation & Application Notes: 
 
Section I – Physical Characteristics 
1.1 LED Driver shall be installed inside an electrical enclosure 
1.2 Wiring inside electrical enclosure shall comply with 600V/105°C rating or higher. 

 
Section II – Performance 
2.1 LED Driver is UL Class 2 power unit as per UL1310. It is also listed in the UL Sign Accessory Manual (UL SAM). 

2.2 LED Driver is certified by UL for use in a dry or damp location (Outdoor Type I). 
2.3 LED Driver has Class A sound rating. 
2.4 LED Driver tolerates sustained open circuit and short circuit output conditions without damage. 

2.5 LED Driver maximum allowable case temperature is 90°C – see product label for measurement location. 
2.6 LED Driver shuts off output power to LEDs if its case temperature exceeds 90°C –thermal protection. 
2.7 LED Driver complies with FCC rules and regulations, as per Title 47 CFR Part 15 Non-Consumer (Class A) for 

EMI/RFI (conducted and radiated) at full load.  
 
Section III – UL Conditions of Acceptability (File E220165) 

When installed in the end product, consideration shall be given to the following: 
3.1 This component has been judged on the basis of the required spacings in the Standard for Class 2 Power Units, UL 

1310, Fourth Edition, which would cover the component itself if submitted for Listing. 

3.2 The supply terminals and connectors are suitable for factory wiring only of solid or tinned stranded No. 18 AWG 
conductors. 

3.3 The equipment was submitted and tested for a maximum manufacturer’s recommended ambient (Tmra) of 40°C. 

3.4 Leakage current measurements shall be performed when more than four LED drivers are used in the equipment or 
when the LED driver is used in combination with other equipment in the end-use product. 

3.5 The drivers are intended for installation inside an electrical enclosure. 

3.6 The ground connection is not suitable as the equipment ground for a sign.  Separate provision for sign grounding 
must be provided. 

3.7 LED Driver is suitable for damp location use. 
 

 
 
 

 

Revision History: 

Rev No. Date Description Approval Remarks 
1.1  01/17/2012 * Add Envir. Protection Rating N.T.  
2.1  03/02/2012 *Modify Part #(Remove Dashes) N.T.  
3.1  05/15/2012 * Add Approbations: UL, CSA  N.T.  

     
 



RFP 18-001   
 

67 

 

 

Attachment A-6: Electronic Signage Connection and Product Information (Mounting Hardware Diagram)  

  

                   
  



RFP 18-001   
 

66 

 

Attachment A-6:- Electronic Sign Connection and Product Information  

 

 
 





RFP 18-001   
 

65 

 

 

Attachment A-5:  Bench Diagram 

  

   
Note: actual benches do not include RTA logo. 

 



SECTION A-A

A A

B

30.54

135°

23.50

71.13

19.74 .09

30.00

30.76

2.39

71.85

OPTIONAL

CELLULAR

ANTENNA

30.00

.38

1.62 26.75

1.00 24.75

13.38

1.50

15.00

1.00

13.0018.13

22.87

.875

(6)

10°

4.00 MIN.

BOTH

SIDES

7.00 MIN. WITH HOOD

6.00 MIN. W/O HOOD

TVM-3 INSTALLATION DRAWING

OPTIONAL HOOD AND ANTENNA

16.62

SHEET 1 OF 2

6.01

1.73

8.02

1.73

.875 KNOCKOUT

FOR POWER AND

COMMUNICATION

2 PLACES



STEP 2:  CLEAN THIS SURFACE WITH

ISOPROPYL ALCOHOL SOLUTION

STEP 3:  APPLY VHB TAPE TO THE SURFACE

CLEANED IN STEP 2, REMOVING ONE LAYER

OF RELEASE LINER AS YOU MOVE AROUND

THE HOOD FLANGE.  BUNCH TAPE IN

RADIUSED CORNERS.  USE ROLLER TOOL

TO PRESS TAPE DOWN ONTO HOOD FLANGE,

USING 15 PSI PRESSURE.  MAKE SURE THAT

TAPE IS FLAT IN THE RADIUSED CORNERS.

LEAVE RELEASE LINER ON OUTSIDE OF TAPE.

STEP 5:  REMOVE OUTER RELEASE

LINER FROM TAPE FROM THIS

END OF RADUIS DOWN TO

BOTTOM OF HOOD.

STEP 4:  PLACE A 3" SPACER ON

GROUND ABOUT 2" AWAY FROM

THE BACK OF THE TVM CABINET.

REFERENCE:  McMASTER-CARR

PART NO. 85095K84 (5 FT. LONG),

CUT TO HALF LENGTH 

STEP 6:  CLEAN THE THE LOWER BACK OF THE CABINET WITH CITRUS

BASED DEGREASER/CLEANER FOLLOWED BY AN ISOPROPYL

ALCOHOL SOLUTION.  ALLOW TO DRY THOROUGHLY.  TREAT SURFACE

WITH 3M ADHESION PROMOTOR 111.  PLACE HOOD ASSEMBLY ON TOP

OF 3" SPACER.  HOLD THE RIGHT EDGE OF HOOD AWAY FROM

CABINET SO THAT EXPOSED VHB TAPE DOES NOT CONTACT CABINET.

HOLD THE LEFT EDGE OF THE HOOD 1/4" AWAY FROM THE LEFT SIDE

OF THE TVM (AS VIEWED FROM BEHIND) AND SWING THE RIGHT EDGE

OF THE HOOD TOWARDS THE RIGHT SIDE OF THE BACK OF THE

CABINET SO THAT THE EXPOSED TAPE COMES IN CONTACT WITH THE

CABINET, ALL THE WHILE KEEPING THE HOOD ON THE 3" SPACER TO

MAINTAIN LEVELNESS.  NOW PULL THE LEFT EDGE OF THE HOOD

AWAY FROM THE CABINET AND REMOVE THE REST OF THE RELEASE

LINER FROM RIGHT TO LEFT.  SWING THE RIGHT EDGE OF THE HOOD

TOWARDS THE CABINET, AGAIN KEEPING THE HOOD LEVEL.  PRESS

THE HOOD FLANGE AGAINST THE CABINET, APPLYING PRESSURE TO

THE TAPE FROM THE RIGHT TO THE LEFT.  USE THE SAME ROLLER

TOOL FROM STEP 2 TO INSURE FULL CONTACT WITH THE TAPE TO

THE HOOD AND THE TVM CABINET, USING AT LEAST 15 PSI OF

PRESSURE AT ALL POINTS.

SHEET 2 OF 2

TVM-3 INSTALLATION DRAWING

OPTIONAL WET LOCATION

AIR INTAKE HOOD

STEP 1:  REMOVE THE TRIANGULAR

PLATE FROM THIS AREA OF THE

CABINET, USING A COLD CHISEL

OR SIMILAR TOOL, IF PRESENT.

START FROM THE BOTTOM EDGE

OF THE PLATE AND PRY UPWARDS.

USING A SCRAPER AND SOLVENT,

IF NECESSARY, TO REMOVE ANY

REMAINING TAPE SO THAT THE

SURFACE IS CLEAN AND SMOOTH.

IF TAPE IS HARDENED, A GRINDING

DISC MAY BE REQUIRED.



 

 

 

 



 



01/26/09GJB29-012A

REVISION HISTORY

REV ECO APV'D DATE

PARTS LIST

DESCRIPTION

QUANTITY PER DASH NO.

PART NO.

TITLE

NOTEITEM

MATERIAL

USED ON

APPLICATIONS

FINISH

NEXT ASSY.
PT.

NO.

The information disclosed herein includes proprietary rights of

GFI GENFARE. Neither this document nor the information

disclosed herein shall be reproduced or transferred to other

documents or used for manufacturing purposes or disclosed

to others for any purpose except as specifically authorized

in writing by GFI GENFARE.

±0-30'

ANGLE

±.005±.01

DIMENSIONS ARE IN INCHES / (mm)

AND APPLY AFTER HEAT TREAT

AND PLATING.

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

±1/64

FRAC

EX NO.

SHT. OF

B

DWG NO.

SCALE

DATE

APPROVALS

CHK'D

DATE

DATE

APV'D

DATE

ENGRDRWN

B
TOLERANCES ON:

GENFARE

1

1

2

2

3

3

4

4

A A

B B

C C

D D

B 29-157 GJB 10/05/09

12/09/09GJB29-195C

D26350-

A.R.

1/19/09

NONE

1 1

B26923-0001

B26923-0001

INSTALLATION, TVM III - ELECTRICAL

1 2 3 4 5 6 7 8 9 1
0

1 2 3 4 5 6 7 8 9 1
0

GND STUD

1
C

1
N

/C

1
N

/O

2
C

2
N

/C

2
N

/O

FIBER OPTIC CABLE

IN CONDUIT

SCADA ALARM WIRES

IN CONDUIT (2 WIRES)

120 VAC 3 WIRE 10AWG

IN CONDUIT

CONCRETE

MOUNTING

PAD

AC

JUNCTION

BOX

SCADA

TERMINAL

BOX

MEDIA

CONTROLLER

BOARD

10/100

COPPER-FIBER

DAUGHTER

BOARD

TVM

ENCLOSURE

AC LINE

WIRES

W
H

IT
E

B
L
A

C
K

G
R

E
E

N

FIBER OPTIC

CABLE

SC

CONNECTOR

(FIBER OPTICS)

T
O

A
L
A

R
M

B
O

X

6X6X4

JUNCTION BOX

H
O

T

N
E

U
T

R
A

L

E
A

R
T

H
G

R
O

U
N

D

SCADA ALARM WIRES

FIBER

TERMINATION

BOX

STATION

GROUND

WIRE

TERMINAL

BLOCK

TERMINAL

BLOCK

ALARM

CONNECTIONS

AC LINE

CONNECTIONS

TO SC

CONNECTOR

ON 10/100

COPPER-FIBER

OPTICAL

COMMUNICATION

FIBER PAIR

DETERMINED BY

INSTALLER

FIBER

CONNECTIONS

3/8" X 16 NUT

WITH SPLIT LOCK WASHER
TX RX

TXRX
CONNECTION

INSIDE OF BOX

1

2

3

FRONT VIEW OF BOX

ORIENTATION KEYED

BY CONNECTOR

ORIENTATION KEYED

BY CONNECTOR

ORIENTATION KEYED

BY CONNECTOR



© 2018 Dero

Today’s Service Station
The Fixit includes all the tools necessary to perform basic bike repairs and 
maintenance, from changing a flat to adjusting brakes and derailleurs. The 
tools and air pump are securely attached to the stand with stainless steel 
cables and tamper-proof fasteners. Hanging the bike from the hanger arms 
allows the pedals and wheels to spin freely while making adjustments.

Patents D680,914 S1 and US 9,498,880 B2

FIXIT



www.dero.com     |     1-888-337-6729

© 2018 Dero

FIXIT

Hanger arms accommodate 
most types of bikes

Hanger is ADA 
compliant

Large surface area for 
sponsorship, branding, or 
way-finding signage

Optional pumps are available with 
pump heads that accommodate 
both Schrader and Presta valves

Tools are secured with braided 
stainless steel aircraft cables

QR code takes smart phone 
users to comprehensive bike 
repair web site

Includes most 
commonly used 
tools for simple bike 
maintenance

Screwdrivers and 
Allen Wrenches are on 
swivel connectors for 
easier use

FINISH OPTIONS
Galvanized Stainless

Tools included:
Philips and flat head screwdrivers
2.5, 3, 4, 5, 6, 8mm Allen wrenches
Headset wrench
Pedal wrench
8, 9, 10, 11mm box wrenches
Tire levers (2)

Powder Coat

Thermoplastic

Black Light Gray
RAL 7042

Deep Red
RAL 3003

Yellow
RAL 1023

White

Hunter Green
RAL 6005

CNH Bright Yellow Orange
RAL 2004

Light Green
RAL 6018

Green
RAL 6016

Sepia Brown
RAL 8014

Bronze Silver
9007

Dark Purple Flat Black Wine Red
RAL 3005

Beige
RAL 1001

Iron Gray
7011

Black Green Red Gray Brown



© 2018 Dero

www.dero.com     |     1-888-337-6729

59”

20”

12.75”

CAPACITY 1 Bike

MATERIALS Main body: 6”x .154” tube
Bike Hanger: 1.5” sch. 40 pipe, ¼” plate
Foot:  10” dia. x .25” plate
Tool tethers: 5/32” stainless steel cable
Manual air pump
Hand tools:
	 Philips and flat head screwdrivers
	 2.5, 3, 4, 5, 6, 8mm Allen wrenches
	 Headset wrench
	 Pedal wrench
	 8, 9, 10, 11mm box wrenches
	 Tire levers (2)

FINISHES Galvanized
An after fabrication hot dipped galvanized finish is our 
standard option.  

Powder Coat
Our powder coat finish assures a high level of adhesion and 
durability by following these steps:
1. Sandblast
2. Epoxy primer electrostatically applied
3. Final thick TGIC polyester powder coat

Thermoplastic
In addition to an increased thickness (8-10mils), the 
thermoplastic finish covers a galvanized layer and offers 
superior impact resistance over powder coating.

Stainless
Stainless Steel: 304 grade stainless steel material finished in 
either a high polished shine or a satin finish.

MOUNT 
OPTIONS

Surface
Has 10” diameter x.25” foot with four anchors per foot.

FIXIT

Submittal Sheet

Fixit with Air Kit 2

Fixit with Air Kit 3

 90” 

 45” 

 12” 

 45” 

Minimum Footprint



© 2018 Dero

www.dero.com     |     1-888-337-6729

FIXIT

Setbacks

12”

60”60”

45”

STREET
STR

EET

WALL

WALL

12”

PU
M

PAn optional wheel catch 
is available to hold bikes 

with no kick stands



www.dero.com     |     1-888-337-6729

© 2018 Dero

RECOMMENDED BASE MATERIAL

Solid concrete is the best base material for installation. To ensure 
the proper anchors are shipped with your rack, ask your Dero Rack 
representative which anchor is appropriate for your application. 
Be sure nothing is underneath the base material that could be 
damaged by drilling.

Reference the Fixit setback recommendations 
and place the upright in the desired location.  Use 
the base as a template and drill (4) 3/8” x 3” holes 
in the concrete with a hammer drill and masonry 
bit.  Clean up all concrete dust from drilling.

Decide which position the pump will be installed 
in and place the bottom pump flange over the 
corresponding wedge anchor.  Attach the top 
pump flange to the Fixit upright with a carriage 
bolt, washer, and tamper-proof nut.  Tighten all 
wedge anchors with washers and nuts. 
Reserve one of the tamper-proof nuts to 
secure the tools.

Insert the tool cables into the cable slot on the 
Fixit upright.

Hammer in the (4) wedge anchors.  Leave at 
least 3/4” of an inch of exposed threads above 
the Fixit base.

1

3 4

2

FIXIT

Installation Instructions

TOOLS NEEDED

Hammer drill
3/8” masonry bit
Hammer
Socket Wrench
9/16” socket
1/2” socket
Tamper-proof socket (included)*
Socket extension, 6” min.

= Tamper-proof Nuts
= Standard Nuts

T

T

TS

S

T
S

Be sure to save your tamper-resistant tools for any 
future maintenance. They are costly to replace.



www.dero.com     |     1-888-337-6729

© 2018 Dero

Nut

Nut
Tamper-proof nut

Place the bike hanger in the desired position on 
top of the Fixit upright and attach with carriage 
bolts, washers and nuts. Apply the tamper-proof 
nut to center bolt to secure tools.

5

FIXIT

Installation Instructions

If you would like us to add your station 
to our online map, email the station’s 
geocoordinates to web@dero.com. 
These coordinates can be obtained by 
simply clicking a point on a Google Map. 

http://www.dero.com/fixitmap/fixitmap.html

Pad recommendations for pouring along trail



www.dero.com     |     1-888-337-6729

© 2018 Dero

FIXIT

Maintenance and Replacement

NOTE:

All threads for all parts of the pump are right-hand threads.  They tighten clockwise, and loosen counter-
clockwise (“righty tighty, lefty loosey”).  However, when you are looking top-town at a bolt that threads 
from underneath, if you move it counter-clockwise from your point of view, you are actually tightening, not 
loosening, the nut!  This has led to some unnecessary breakage of pump parts. Be sure you are looking at the 
nut with the proper orientation before tightening or loosening.

1. Remove nut and bolt on 
side of Fixit.

2. Remove tamperproof 
nut on bottom of Fixit, 
using the Tamperproof 
Penta Tool supplied for this 
purpose.

3. Once Airpump is 
removed, but still in 
sleeve, remove the 1 3/16” 
nut on the bottom of the 
sleeve (turning counter-
clockwise).  You can now 
slide the pump out.

Remove the shrinkwrap.  
Unscrew the pumphead 
from the brass fitting 
(turning counter-
clockwise).  You will need 
to keep the brass fitting 
for the new pumphead. 
Replace the pumphead.  
If you want to put on 
shrinkwrap, then put 
the shrinkwrap sleeve 
over the hose before 
replacing pumphead.  
Once pumphead is on, pull 
shrinkwrap sleeve over 
the brass fitting and use a 
heatgun to shrink it.

Brass 
Fitting

REMOVING THE AIR KIT FROM THE FIXIT CHANGING THE PUMPHEAD

1

2

3

REPLACING TOOLS

There are three bolts at the top of the Fixit.  Underneath 
are two  3/8” nuts, and one penta tamper-proof nut 
(center bolt).  These are all best removed with a socket 
wrench, using the extension tool to enable you to reach 
the nuts.  Once the nuts are removed, take off the cap to 
replace tools.



www.PeakRacks.com      
 

 

Phone 805-235-8812 
 

   
 

Specifications 
 

5-bike Capacity:      Minimum Footprint with Bikes Inserted:  93" x 72" 
Campus Standard 82 Lbs                                                  (allows 12" on each side for handlebars) 
Rack with Plaque 102 Lbs 
Rack with Plaque Heavy Duty Base 108 Lbs 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Materials Finish Installation 
Hot rolled ASTM A36 solid steel 
bars welded with GMAW (MIG). 
 
Standard Base:    1/8" angle 
Heavy Base:     3/16" angle 
Wheel Holders:  1/2" diameter 
Wheel Troughs: 1/8" angle 
Locking Bars:    5/8" diameter 

Standard finish is Hot 
Dipped Galvanized for 
superior durability.  
Optional powder coat is 
available with sand 
blasting, primer, color 
and clear coat (for 
additional cost).  

This rack is free standing and 
can function without 
mounting, however, it is 
recommended that it be 
secured on concrete with 
four tamper-resistant 
stainless steel anchors. 
(available from Peak Racks) 

 

68 

10 48 
4 x ø 9/16 

19.5 
22.5 

28 

32 



J

J

J

(E) PUBLIC WORKS

BASEMENT ROTUNDA

P
A

L
M

 
S

T
R

E
E

T

4 13

A-3

P
A

R
T

I
A

L
 
O

L
D

 
C

O
U

R
T

H
O

U
S

E

S
I
T

E
 
S

U
M

P
 
P

L
A

N

1/4" = 1'-0"

PARTIAL OLD COURTHOUSE SITE SUMP PLAN 

GENERAL NOTES:

1. REFERENCE PROVIDED AS-BUILT ELECTRICAL AND PLUMBING DRAWINGS, 1984

CONTRACTOR TO REPLACE EXISTING TWO (0.5 HP) SUMP PUMPS

@ EACH COURTHOUSE SUMP LOCATION WITH EQUIVALENT SPEC.,

APPROVED PUMP PER COUNTY MAINTENANCE

CONTRACTOR TO INSTALL NEW 2" PVC CONDUIT

AND REPLACE EXISTING SUMP PUMP CONTROL

CABINET. INSTALL NEW JUNCTION BOX FOR PUMP

AND FLOAT SWITCH WIRING. PROVIDE NEW FLOAT

SWITCHES AND TERMINATE WIRING WITHIN

JUNCTION BOX.

CONTRACTOR TO REPLACE EXISTING TWO (0.5 HP) SUMP PUMPS

@ EACH COURTHOUSE SUMP LOCATION WITH EQUIVALENT SPEC.,

APPROVED PUMP PER COUNTY MAINTENANCE

CONTRACTOR TO INSTALL NEW 2" PVC CONDUIT

AND REPLACE EXISTING SUMP PUMP CONTROL

CABINET. INSTALL NEW JUNCTION BOX FOR

PUMP AND FLOAT SWITCH WIRING. PROVIDE

NEW FLOAT SWITCHES AND TERMINATE WIRING

WITHIN JUNCTION BOX.

CONTRACTOR SHALL VERIFY ALL

DIMENSIONS AND EXISTING

CONDITIONS PRIOR TO COMMENCING

WORK. REPORT ANY DISCREPANCIES

TO COUNTY PROJECT COORDINATOR

OR  TO THE PROJECT ARCHITECT.

PUBLIC WORKS
DESIGN DIVISION

Architectural Services

County Government Center
Room 206
San Luis Obispo, CA 93408
(805) 781-5252
www.slocounty.ca.gov
pwd@co.slo.ca.gov

No. Revision Date

County Facility (Code):

Drawn By:

Checked By:

Client Approval:

Date:

Sheet Number:

Project Number:

Digital File:

of Sheets Total

Pr
oj

ec
t T

itl
e:

Sh
ee

t T
itl

e:

PTB01/02

July 6, 2017

C
O

U
R

T
H

O
U

S
E

 
C

O
M

P
L

E
X

 
S

U
M

P

P
U

M
P

 
R

E
P

A
I
R

S
 
A

N
D

 
C

O
N

T
R

O
L

S

350104.39

SN

MM

AutoCAD SHX Text
01

AutoCAD SHX Text
M-2

AutoCAD SHX Text
02

AutoCAD SHX Text
M-2

AutoCAD SHX Text
11

AutoCAD SHX Text
M-13

AutoCAD SHX Text
01

AutoCAD SHX Text
A-3









MODEL: 154-1045 
WEIGHT: 175 LBS

Highland Products 























8355                                                             1                                        Bid Schedule/Bid Form 

 

BID SCHEDULE/BID FORM - REVISED 

SAN LUIS OBISPO REGIONAL TRANSIT AUTHORITY 
San Luis Obispo County, California 

 
REGIONAL TRANSIT AUTHORITY TRANSIT CENTER  

 

Item Description Unit Quantity Unit 
Cost 

(Figures) 

Total Cost 
(Figures) 

1 TRAFFIC CONTROL LS 1   

2 WATER POLLUTION CONTROL  LS 1   

3 MOBILIZATION, CLEAN UP AND DEMOB LS 1   

  SITE CLEARING, DEMOLITION AND 
EARTHWORK 

      

4 EXCAVATION (EXPORT) CY 70   

5 CONCRETE REMOVAL (SIDEWALK) SF 145   

5A DEMOLITION AND REMOVAL OF EXISTING 
STRUCTURES 

LS 1   

  SITE WORK/FACILITIES       

6 CONCRETE SIDEWALK (4" THICK) SF 1,620   

7 SHELTER FOOTINGS EA 14   

8 INSTALL 22 FT SHELTER EA 2   

9 INSTALL 17 FT SHELTER EA 2   

10 INSTALL BENCH EA 4   

11 INSTALL 2-SIDED KIOSK EA 2   

12 INSTALL TICKET VENDING MACHINE LS 1   

13 INSTALL LED "NEXT-BUS" SIGN EA 2   

14 INSTALL BIKE RACK EA 2   

15 INSTALL BIKE REPAIR STATION LS 1   

16 INSTALL TRASH RECEPTACLE EA 4   

17 6 FT FENCE WITH GATE LF 20   

18 MISSION TILE LF 81   

19 6" CURB LF 120   

  ELECTRICAL/COMMUNICATIONS       

20 SITE ELECTRICAL/COMM LS 1       
  

  LANDSCAPE PLANTING        

21 TREE EA 1   

22 RETROFIT IRRIGATION SF 2,800   

23 SHRUB PLANTING EA 45   

24 BARK MULCH SF 165   

25 TURF (SOD) SF 950   

26 BEND-A-BOARD LF 45   

27 TREE GUARD EA 1   

  MISCELLANEOUS       

28 CONSTRUCTION STAKING LS 1   

 
TOTAL BASE BID 

 

 
 



8355                                                             2                                        Bid Schedule/Bid Form 

Total Base Bid Amount in Words: ____________________________________ 
  
Signature of Bidder:  _______________________________  Date: _______________ 
 
 

The undersigned agrees to perform, for the benefit of the OWNER, the work itemized herein, and in 
accordance with all San Luis Obispo County, State, and Federal laws. 
 
All materials and equipment used in the execution of the described work shall comply with all 
applicable State and Federal codes, regulations and requirements. 
 
The Contractor shall verify all measurements and submit a unit price for the facilities shown above.  
Payment will be made on a unit price basis. 
 
The Work to be performed described in the above BID SCHEDULE shall consist of furnishing all 
plant, tools equipment, materials, supplies, and manufactured articles and furnishing all labor, 
transportation, and services, including fuel, power, water, and essential communications, and 
performing all Work, or other operations required for the fulfillment of the Contract in strict 
accordance with the Contract Documents. 
 
The quantities of work or material stated in the Unit Price Items of the Bid Schedule are supplied 
only to give an indication of the general scope of the work; the OWNER does not expressly or by 
implication agree that the actual amount of work or material will correspond therewith, and reserves 
the right after award to increase or decrease the amount of any Unit Price Item of the work by an 
amount up to and including 25 percent of any Bid Item, without a change in the Unit Price, and shall 
have the right to delete any Bid Item in its entirety, or to add additional Bid Items up to and including 
an aggregate total amount not to exceed 25 percent of the Contract Price.   
 
 
The receipt of the following addenda to the Specifications is acknowledged: 
 
Addendum No._________ Date ______  Addendum No. __________Date______ 
 
 
Addendum No. ________ Date ______  Addendum No.__________ Date______ 
 
 
The representations made herein are made under penalty of perjury. 
 
 
Dated: ____________  Bidder: _____________________________ 
 
         By: ________________________________ 
 
Contractor's License No. & Expiration Date: _____________________________  
 
     Title: _______________________________ 
 
 

END OF BID SCHEDULE/BID FORM 
 




















































	1 Addendum 2 clarifications, 24-Oct-2019 final
	2 Manufacturer's Info Packet
	3 BID Form R1
	4 License Agreement 2017-11-01

